
Joint Facilities Master Plan

San Dieguito Water District

March 2012



Prepared for

SANTE FE IRRIGATION DISTRICT &
SAN DIEGUITO WATER DISTRICT

March 2012

JOINT FACILITIES MASTER PLAN
R.E. Badger Water Filtration Plant

San Dieguito Water District

03/07/2012



ACKNOWLEDGEMENTS 
 
 

 
 
 
 
 
 

Mike Bardin, General Manager 
Bill Hunter, Engineering Services Manager 
Karen Falk, Engineering Project Manager 

Cor Shaffer, Operations Manager 
Rocky Hughes, Safety Officer 

Elijah Standing Warrior, Operations Supervisor 
Tim Bailey, Lab Manager 

David Harris, Maintenance Supervisor 
 
 
 
 
 
 
 
 
 
 

Bill O’Donnell, Interim General Manager 
 
 
 
 
 
 

Jeff Thornbury 
Jim Meyerhofer 
[...]
Actiflo™ can either be sent to SDR or recycled into the plant influent raw water line. Solids from Actiflo™ can be 
sent to the gravity thickener. A schematic of the solids handling system is included in the process flow diagram 
shown in Figure 1.3. 



SECTION 1: BACKGROUND AND BASE CASE CONDITIONS 
 

1-4 March 2012  

Chemical Systems 

The following chemical systems are located at the WFP: 

1. Gaseous Chlorine 

2. Chlorine Dioxide (generated onsite using chlorine gas and sodium chlorite) 

3. Sodium Chlorite 

4. Aqueous Ammonia 

5. Liquid Polyaluminum Chloride (PACL) 

6. Cationic Polymer 

7. Anionic Polymer (not presently used) 

8. Caustic Soda 

9. Dewatering Polymer System (not presently used) 

10. Actiflo™ Polymer System (not presently used) 

Gaseous chlorine is used at WFP for disinfection and also to produce chlorine dioxide (using sodium chlorite) 
and chloramines (with aqueous ammonia). Plant staff uses free chlorine and chloramines to meet the required 
credits for Giardia and virus inactivation. Free chlorine can be injected upstream of flash mix, to settled water, to 
filter influent, and downstream of the filters. Chlorine dioxide can be injected in the SDPS force main, the CPS 
force main, upstream of flash mixing, backwash header, and filter backwash recovery system. Ammonia can be 
added at flash mixing and downstream of the filters. 

PACL is the primary coagulant at the WFP. In addition, cationic polymer can be used to aid coagulation and 
anionic polymer can be used to aid flocculation. PACL can be injected at flash mixing, upstream of the filters, 
and upstream of the backwash recovery system. Cationic polymer can be added in flash mixing (primary 
location), first stage flocculation and upstream of the fi lters as a filter aid. Anionic polymer can be added in the 
first or second stage of flocculation, upstream of the filters, and as a dewatering aid.  

Caustic soda can be added at the WFP to adjust the pH. There are two injection points: upstream or 
downstream of the filters. Polymers can also be added to the solids flow upstream of the centrifuge to assist in 
dewatering and in the Actiflo™ system to assist in particle agglomeration. The Actiflo™ polymer system is a dry 
polymer while all other polymer systems at the WFP are liquid. All of the chemicals listed above are continually 
used at the WFP except for anionic polymer, which has not been used consistently in the last several years. 

FUTURE DEMANDS AND SUPPLY AVAILABILITY 

SFID and SDWD recently completed Urban Water M anagement Plans (UWMP) that defined future potable 
demand projections for 2030. The combined SFID/SDWD demand was estimated at 19,124 acre-feet per year 
(AF/yr). Per an agreement with the City of San Diego, SFID/SDWD have property rights to local surface water 
equivalent to approximately 5,700 AF/yr (based upon historic precipitation data per the existing agreement). 



  

March 2012 1-5 
 

SECTION 1: BACKGROUND AND BASE CASE CONDITIONS 
  

Fi
gu

re
 1

.3
 

Pr
oc

es
s 

Fl
ow

 D
ia

gr
am

 o
f t

he
 B

ad
ge

r W
FP

 



SECTION 1: BACKGROUND AND BASE CASE CONDITIONS 
 

1-6 March 2012 

Historical plant influent flows at the WFP are shown in Figure 1.4. As shown, influent flows have decreased over 
the past four years. Plant staff has indicated that flow reductions are a result of conservation efforts that have 
taken place. Figure 1.5 separates flows into the three different water sources that feed the plant. This figure 
shows that water is not frequently pumped directly from Lake Hodges to the WFP. In add ition, there has been 
an increasing trend of using local water sources from 2007 (37 percent local) to 2010 (64 percent local).  

 

 
 
Figure 1.4 Historical Total Raw Water Influent Flow Rates 
 

 
 
Figure 1.5 Historical Raw Water Flow Rates by Source 



SECTION 1: BACKGROUND AND BASE CASE CONDITIONS 
 

March 2012 1-7 

DESIGN CRITERIA OF THE JOINT FACILITIES 

Design criteria for t he Joint Facilities are summarized in Tables 1.1 and 1.2. Table 1.1 defines the design 
criteria for the raw water facility and Table 1.2 defines the design criteria for the WFP. This design criteria is 
based on information listed in plant design drawings and supplemented by discussions with staff. 
 
Table 1.1  Design Criteria of the Raw Water System 

Description Units  Capacity 

Demands   
 Total AF/yr 19,124 
 Local AF/yr 5,700 
Raw Water Pipelines   
 Lake Hodges to CPS   
  Type: Steel   
  Size in 36 
 CPS to WFP Turnout   
  Type: Steel   
  Size in 36 
 WFP Turnout to WFP   
  Type: Steel   
  Size in 36 
 WFP Turnout to SDR   
  Type: HDPE   
  Size in 18 
 SDPS to WFP   
  Type: Steel   
  Size in 30 
 CWA Raw Water   
  Type: Steel   
  Size in 54 
 Drain Line from WFP to SDR   
  Type: Asbestos Cement   
  Size in 15 
Cielo Pump Station   
 Type: Can Style Vertical Turbine   
 Number of Pumps No. 3 
  Flow gpm 4,167 
  Total Discharge Head ft 318 
  Motor Size hp 450 



SECTION 1: BACKGROUND AND BASE CASE CONDITIONS 
 

1-8 March 2012  

Table 1.1  Design Criteria of the Raw Water System (continued) 
Description Units  Capacity 

 Number of Pumps No. 1 
  Flow gpm 2,083 
  Total Discharge Head ft 318 
  Motor Size hp 250 
San Dieguito Pump Station   
 Type: Can Style Vertical Turbine   
 Number of Pumps No. 4 
  Flow gpm 4,200 
  Total Discharge Head ft 358 
  Motor Size hp 500 
 Number of Pumps No. 1 
  Flow gpm 2,430 
  Total Discharge Head ft 358 
  Motor Size hp 250 
Hydroelectric Facility   
 Type: Francis Turbines   
 Number of Turbines No. 2 
 Turbine 1   
  Flow cfs 27 
  Rated Net Head ft 315 
  Efficiency % 91.5 
  Output kW 657 
  Nominal Rated Speed rpm 1200 
  Generator Voltage kV 4.16 
  Generator Power Output kW 600 
  Generator Apparent Power kVA 800 
  Generator Current Amperes 111 
  Minimum Power Factor % 75 
 Turbine 2   
  Flow cfs 40 
  Rated Net Head ft 315 
  Efficiency % 91.5 
  Output kW 969 
  Nominal Rated Speed rpm 1200 
  Generator Voltage kV 4.16 
  Generator Power Output kW 885 
  Generator Apparent Power kVA 1180 
  Generator Current Amperes 164 
  Minimum Power Factor % 75 



SECTION 1: BACKGROUND AND BASE CASE CONDITIONS 
 

March 2012 1-9 

 
Table 1.2 Design Criteria of the Badger WFP 

Description Units Capacity 

Plant Capacity   
 Design Flow mgd 40 
 Minimum Flow mgd 5 
 Average Flow mgd 20 
Plant Influent Meters   
 CWA 30-inch Venturi Meter (Treated Water)  Capacity CFS 42 
 mgd 27 
 SFID 54-inch Venturi Meter (Untreated Water) Capacity CFS 83 
 mgd 54 
Flash Mixing   
 Type: Pump Diffusion   
 Number No. 1 
 Mixing Energy, (Maximum G) sec-1 750 
 Pump Capacity gpm 940 
 Pump Horsepower hp 15 
Flocculation Basins   
 Type: Serpentine Flow with Vertical Shaft Flocculators   
 Number of Basins No. 2 
 Number of Compartments per Basin No. 8 
 Compartment Width ft 20 
 Compartment Length ft 20 
 Average Water Depth ft 10.5 
 Compartment Volume cu ft 4,200 
  gal 31,400 
 Total Volume cu ft 67,200 
 gal 502,400 
 Flocculation Time    
  Design Flow min 18.1 
  Average Flow min 36.2 
 Mixing Energy G (Variable) sec-1 10 to 60 
 Vertical Shaft Flocculators No. 16 
 Flocculator Power (each) hp 1 
 
 
 
 



SECTION 1: BACKGROUND AND BASE CASE CONDITIONS 
 

1-10 March 2012  

Table 1.2 WFP Design Criteria (continued) 

Description Units Capacity 

Sedimentation Basins   
 Type: Rectangular with Travelling Bridge and Cross Collector Sludge Collection  
 Number of Basins No. 2 
 Basin Width ft 40 
 Basin Length ft 220 
 Length to Width Ratio - 5.5:1 
 Basin Surface Area (each) ft2 8,800 
 Total Basin Surface Area ft2 17,600 
 Average Water Depth ft 10.5 
 Basin Volume cu ft 92,400 
 gal 691,600 
 Total Volume cu ft 184,800 
 gal 1,383,200 
 Detention Time at Design Flow min 50 
 Surface Loading Rate    
  Design Flow gpm/ft2 1.6 
  Average Flow gpm/ft2 0.8 
 Average Horizontal Velocity    
  Design Flow ft/min 4.4 
  Average Flow ft/min 2.2 
Filters   
 Type: Dual Media Constant Level with Influent Flow Splitting   
 Number of Filters (2 Bays per Filter) No. 6 
 Filter Bay Length ft 40 
 Filter Bay Width ft 16 
 Media Area per Filter sq ft 1,280 
 Filtration Rate at Design Flow   
  All Filters in Service gpm/ft2 3.6 
  One Filter Out of Service gpm/ft2 4.3 
 Filter Media   
  Anthracite Coal   
   Depth (L) in 21 
   Effective Size (D) mm 0.85-1.10 
   Uniformity Coefficient Dim. <1.5 
   Specific Gravity Dim. 1.6-1.7 
   L/D Ratio Dim. 485 - 630 



SECTION 1: BACKGROUND AND BASE CASE CONDITIONS 
 

March 2012 1-11 

Table 1.2 WFP Design Criteria (continued) 

Description Units Capacity 

  Sand    
   Depth (L) in 10 
   Effective Size (D) mm 0.43-0.50 
   Uniformity Coefficient Dim. <1.5 
   Specific Gravity Dim. >2.60 
   L/D Ratio Dim. 510 - 590 
   Total L/D Ratio Dim. 995-1,220 
  Gravel   
   Depth (Total of 5 Layers) in 18 
 Filter Backwash   
  Underdrain Type: Concrete Teepee   
  Design Backwash Rate at 20°C gpm/ft2 17.2  
 in/min 28 
 gpm 22,000 
 Filter Surface Wash   
  Type: Fixed Grid   
  Maximum Surface Wash Rate gpm/ft2 4.8 
   in/min 7.7 
  gpm 6,100 
 Volume to Washwater Basins per Backwash   
  Filter Drawdown gal 27,000 
  Backwash (17.2 gpm/ sq ft for 7 min) gal 154,000 
  Surface Wash (4.8 gpm/sq ft for 4 min) gal 25,000 
  Total Surface Water gal 206,000 
 Backwash Storage Tank   
  Capacity gal 1,000,000 
  Diameter ft 46 
  Height ft 80 
Washwater Basins   
 Type: Reinforced Concrete Lined   
 Number No. 2 
 Volume per Basin gal 228,500 
 Total Volume gal 457,000 
 
 
 

  



SECTION 1: BACKGROUND AND BASE CASE CONDITIONS 
 

1-12 March 2012  

Table 1.2 WFP Design Criteria (continued) 

Description Units Capacity 

Waste Washwater Treatment System   
 Type: Actiflo®    
 Capacity mgd 4.0 
 Coagulation Tank   
  Number No. 2 
  Volume gal 2,000 
  Mixer   
   Number No. 2 
   Motor Size Hp 1.0 
 Injection Tank   
  Number No. 2 
  Volume gal 2,700 
  Mixer   
   Number No. 2 
   Motor Size Hp 1.5 
 Maturation Tank   
  Number No. 2 
  Volume gal 7,700 
  Mixer   
   Number No. 1 
   Motor Size Hp 2.0 
 Settling Tank   
  Number No. 2 
  Volume gal 7,800 
 Sand Pumps   
  Type: Centrifugal, Slurry   
  Number of Pumps No. 3 
  Flow gpm 55 
  Total Discharge Head ft 70 
  Motor Size hp 7.5 
 Hydrocyclones   
  Number No. 2 
  Capacity gpm 55 
 
 
 

  



SECTION 1: BACKGROUND AND BASE CASE CONDITIONS 
 

March 2012 1-13 

Table 1.2 WFP Design Criteria (continued) 

Description Units Capacity 

 Pump Station   
  Type: Can Style Vertical Turbine   
  Number of Pumps No. 2 
  Flow gpm 2,800 
  Total Discharge Head ft 97 
  Motor Size hp 100 
 Coagulant System   
  Coagulant Tank   
   Number No. 1 
   Volume gal 2,500 
  Metering Pumps   
   Type: Diaphragm   
   Number No. 2 
 Polymer System   
  Type: Dry Polymer    
  Aging Tank   
   Number No. 1 
  Metering Pumps   
   Type: Diaphragm   
   Number No. 3 
Sludge Thickener   
 Type: Circular, Gravity Type   
 Diameter ft 68 
 Water Depth ft 11 
 Surface Area ft2 3,630 
 Capacity gpm 1,815 
 Loading Rate gpm/ft2 0.5 
Treated Water Clearwell   
 Type: Buried Reinforced Concrete   
  Length ft 250 
  Width ft 330 
  Height   
   Minimum ft 15 
   Maximum ft 24 
  Volume  gal 13,000,000 
   



SECTION 1: BACKGROUND AND BASE CASE CONDITIONS 
 

1-14 March 2012  

Table 1.2 WFP Design Criteria (continued) 

Description Units Capacity 

Sludge Drying Beds   
 Type: Concrete Lined, Rectangular, Sloped Sides   
 Number No. 4 
 Width (approx.) ft 50 
 Length (approx.) ft 200 
 Bottom Surface Area ft2 10,000 
 Total Surface Area ft2 40,000 
Chlorine   
 One Ton Cylinders No. 24 
 Total Weight lbs. 52,000 
Liquid Polyaluminum Chloride (PACL)   
 Bulk Tanks No. 3 
 Volume per Tank gal 13,300 
Caustic Soda (Sodium Hydroxide)   
 Bulk Tanks No. 2 
 Volume per Tank gal 14,000 
Aqua Ammonia   
 Bulk Tanks No. 1 
 Volume per Tank gal 10,000 
Cationic Polymer (Bulk Solution)   
 Bulk Tanks No. 1 
 Volume per Tank gal 7,000 
Anionic Polymer (Bulk Solution)   
 Totes No. 2 
 Volume per Tote gal 250 
Chlorine Dioxide   
 Number of Generators No. 1 
 Capacity PPD 500 
Sodium Chlorite   
 Bulk Tanks No. 1 
 Volume per Tank gal 7,000 

 



SECTION 1: BACKGROUND AND BASE CASE CONDITIONS 
 

March 2012 1-15 

BASE CASE COST DETERMINATION 

In order to provide a benchmark that helps define the value added by each proposed Joint Facility Capital 
Improvement Project (see Section 8), the JFMP estimated the baseline cost for treating raw water at the WFP 
under current conditions. Because the cost and quality of the ra w water supply (imported vs. l ocal) varies 
significantly, the cost of treating raw water varies widely depending upon the assumed volume and raw water 
supply source. In order to establish base costs, and evaluate potential future improvements, the JFMP utilizes 
the demands projected in the UWMP and the estim ated available local water supply volume of 5,700 AF/yr 
identified in the existing agreement. This percentage of local supply results in a 3 0/70 ratio, which is similar to 
long-term historic usage. It is assumed that the percentage of imported treated water used will be minimal. A 
maximum day demand of 3 0 mgd was also assumed based upon historic and projected trends. Table 1.3 
presents the current supply cost for imported and local raw water supplies.  

Table 1.3 FY 2012 Water Supply Cost 

Raw Water Supply Option Supply Cost per Acre Foot ($/AF) 

Local Raw Water $52 
Imported Raw Water 1, 2 $699 
Notes 
1. Cost includes transportation fee. 
2. Cost does not include the imported supply fixed cost of $187/AF. 

The quality and consistency of the l ocal raw water supply is lo wer than imported raw water and is more 
challenging to treat. However, due to the relatively low supply cost, the overall cost of treated local water has 
historically been lower than the c ost of trea ted imported raw water. The cost fo r imported treated water has 
historically been the highest treated water supply option.  

Table 1.4 compares water qualities from l ocal and imported raw water. As sho wn, imported CWA water i s 
typically lower in alkalinity, TDS, TOC, and manganese, making it “Better” water quality for treatment. 

The base case conditions with raw water quality and chemical treatment strategies are shown in Table 1.5. For 
all conditions except the 2007-2008 and 2009-2010 average conditions, WFP staff assisted in developing the 
typical chemical dosages for treatment. Chemical dosages for calendar years 2007-2008 and 2009-2010 were 
calculated by averaging the daily average doses for the given time period. 

Treatment costs for base case conditions includes all components associated with operating the treatment 
plant. Treatment cost categories include water purchase, power, chemicals, labor (including benefits), 
administration, maintenance, residuals management, and revenue from the hydroelectric facility. Costs for 
labor, administration, and maintenance were supplied by SFID/SDWD storage. Cost categories are defined in 
Table 1.6.  

Table 1.7 provides a breakdown of the estimated base case raw water treatment cost assuming a 30 percent 
local raw water supply to 70 percent imported raw water supply blend scenario. Though higher percentages of 
local water have been utilized in the past 3 years, the 30 percent local assumption is consistent with long-term 
historic trends and reflects anticipated future demands and loc al water supply availability as discussed in the 
following paragraphs. For c omparison, Table 1.7 also presents costs assuming treatment of 100 percent 



SECTION 1: BACKGROUND AND BASE CASE CONDITIONS 
 

1-16 March 2012  

imported raw supplies, the cost to purchase 100 percent imported treated supplies, as well as actual cost data 
from calendar years 2007-08 and 2009-10. All costs are in 2012 dollars. 
 
Table 1.4 Characterization of the Three Source Waters for the WFP1  

Constituent Minimum Maximum Average 
CWA Raw Water  

Alkalinity (mg/L CaCO3)6 91 136 - 
TDS (mg/L)6 405 987 - 